





-
TABLE OF CONTENTS
ET18KX INSTRUCTION MANUAL

\

TYPICAL REINFORCEMENT FOR MOUNTING CRANE ON TOP OF SERVICE BODY
INSTALLATION DRAWING - 17350 MOUNTING PEDESTAL

VEHICLE & CRANE ELECTRICAL HAZARD INFORMATION

CABLE & BATTERY REQUIREMENTS - ET AND HT CRANES

RADIO INSTALLATION / OPERATION INSTRUCTIONS - RADIO REMOTE (PAGE 1 OF 2)
RADIO INSTALLATION / OPERATION INSTRUCTIONS - RADIO REMOTE (PAGE 2 OF 2)

21276 ANTI-TWO-BLOCK SYSTEM REPLACEMENT PARTS

16780 SWIVEL TERMINAL ASSEMBLY REPLACEMENT PARTS
REPLACEMENT PARTS - 4 FUNCTON PENDANT CONTROL

HYDRAULIC SYSTEM COMPONENTS REPLACEMENT PARTS DRAWING

SECTION 100 DESCRIPTION & SPECIFICATIONS

21301 ET18KX SPECIFICATIONS & OPERATING FEATURES
21302 ET18KX SPECIFICATIONS & OPERATING FEATURES
21304 INSTALLATION DIMENSIONS - ET18KX

19930 19825 BASE MOUNTING DIMENSIONS

21303 CAPACITY CHART - ET/HT18KX 8-12-16 FT

119288

14510

SECTION 150  SAFETY

15394

850711 SAFETY & HAZARDS - GENERAL

21305 DECAL PLACEMENT

SECTION 200 INSTALLATION

19959

15660 BATTERY CABLE INSTALLATION DRAWING

19947 ET25K(X) ELECTRICAL INSTALLATION

22245 WIRE ROPE INSTALLATION DRAWING

20415A

20415B

20416 RADIO OPERATION INSTRUCTIONS

SECTION 300 MAINTENANCE & SERVICE

21306 ET18KX LUBRICATION AND MAINTENANCE CHART
19963 MINIMUM VOLTAGE TEST

SECTION 400 REPLACEMENT PARTS

21307 ET18KX REPLACEMENT PARTS DRAWING

21308 ET18KX REPLACEMENT PARTS LIST

21309 REPLACEMENT FASTENERS LIST

21310 21200 - 8-12-16 FT BOOM ASSEMBLY

21275

19919 19897 ELECTRICAL COMPONENT DRAWING
21311 ET18KX WIRING DIAGRAM WITH ANTI-TWO-BLOCK
19368

20085

20419 RADIO REMOTE REPLACEMENT PARTS DRAWING
21312

20156 HYDRAULIC SYSTEM SCHEMATIC - ET18KX - ET25KX

i WENTURO
.

TITLE DATE SECTION \

TABLE OF CONTENTS  |7.20.-03

SUPERCEDES

ET18KX -

MFG., INC.
CINCINNATI, OHIO

21300 |







SECTION 100

DESCRIPTION

&

SPECIFICATIONS




r

ET18KX-8/16

SPECIFICATIONS AND OPERATING FEATURES

SPECIFICATIONS
12VOLTBATTERY OPERATED

18,000 FT-LBS OVERTURNING MOMENT (Or as limited by truck stability)

MOMENT OVERLOAD SYSTEM
TELESCOPICBOOM 8/16
BOOM HYD ELEVATION -8°TO 75°
BOOMHYDEXT 8-12FTOR12-16 FT
BOOMMANUAL EXT 4FT
1125LBS @
16 FT REACH
CAPACITY
4500 LBS @
3TO4FTREACH
WIRE ROPE 5/16" DIA x 80 FT
PENDANT CORDLENGTH 25FT

WINCH -2250 LBS SINGLE LINE CAPACITY
With Automatic Load Brake

ELECTRIC HYDRAULIC BOOM ELEVATION

CONTINUOUSPOWERROTATION
REMOTE CONTROL PENDANT

MASTERDISCONNECT SWITCH

OUTRIGGERS AVAILABLE
Side Bracket Type Outriggers

Fold Away Type Outriggers
Pullout Type Outrigger System

\

ELECTRICHYDRAULIC BOOMEXTENSION & RETRACTION-4FT STROKE

25 ft Straight Cord with Four Environmentally Sealed Toggle Switches Protected by a Guard

TITLE

INSTALLATION DWG

DATE

7-29-03

SECTION

C120

\L

CINCINNATI, OHIO

\
VENTURO —
\

ET18KX-8/16

SUPERCEDES

21301




OVERLOAD SENSING SYSTEM
This crane is equipped with an Overload Sensing System. If the capacity of the crane is exceeded,
the "Winch Up", "Boom Down", and "Boom Out" functions will be shut down. The "Winch Down",
"Boom Up", and "Boom In" functions will continue to operate and can be used to relieve the overload
condition. The "Rotation" function also will continue to operate.

CONTROL PRIORITY SYSTEM

The design intent of the electrcal and hydraulic system is such that some functions can be operated
simultaneously, while others are meant to be operated individually. To summarize the control
system see the explanations below.

- Winch up takes priority over all functions.

- Winch Down can be operated with any other single function.

- Hydraulic functions (Rotation Right, Rotation Left, Boom Up, Boom Down, Boom Out and Boom
In) are designed to function one at a time.

CABLE DRUM AND SHEAVE DIAMETERS

The drum on the ET18KX is 5-1/4" in diameter which is 18 times the 5/16" wire rope diameter as required by
ANSI B30.15 Hydraulic Crane Standards. The cable sheaves are either 16 or 18 times the cable diameter which
likewise conforms.

MISCELLANEOUS

A. CAPACITYINDICATOR
Select boom reach and angle allowable for load by using capacity indicator arrow and chart on either side
ofboom.

B. BATTERYHOOKUP
A parallel auxiliary battery should be installed near the crane as shown on Dwg. 124600 under
"RECOMMENDED INSTALLATION". The parallel auxiliary battery minimum rating should be 450 Cold
Cranking Amps (at 0° F) and 100 reserve capacity, or 78 plates and 70 amp hours.

\

\L

TITLE DATE SECTION

INSTALLATION DWG 7-29-03 C120

3
WENTUR® '~
\.

CINCINNATI, OHIO | ET18KX-8/16 - 21302 )




( y0SLe €0-1-L INOOg 9L/Z1/8 - (X)M8LLH/13 O L YNNI )
oni‘onmnzovannve (@ UINILING ,
= | Vv¥0-0¢-¢ ONIMVYHA NOILVTIVLSNI
( NOILO3S alva 3ILL
~ <
= 133491 -
_ 133421
HOLV1 AL3VS _ 13348
HLIM Y00 V¥ (Xx0uddv) .o.o|/ v _?_.8.!
[} | _M m
v WLl L
11vd IHOVav3 ‘ ] W uvll 08
r<:z<_>_ 14 IMOd 14 QL 7
«3/€ 8 ]
ONO1 L4 08 S WYIE 02
3d0¥ FHIM VIA .9L/S ﬂ
m
o SNiavy
< ONIMS
® L.waé
m
'S4 056 LHOIIM mo|
a@3TIVLISNI TVLiOL ~ B
NOILVH3dO 3ANIT Ld4Vd OML
H04 MO2019 HOLVNS
"JINNOS¥3d L¥OdSNVYL
ISIMYIHLO HO ‘L¥OddNS ‘L4l . . MHP Lol .
0Ll @3sn 39 OL A3ANILNI @ IH R “
¥O d3INOSISIA LON IV ATHL -
‘S1417 ¥IONISSVd LON UV \\ \ ~.91=
S1oNAaoyd 3SIHL :ONINYVM 3 ]
\_ Y,




.
A ET/HT18K%(_}& ET/HT25K‘X) BASE
MOUNTING DIMENSION
@ 13/16" 8 PLC
1
A A GD Gg
i @ o 1 @
/—Q3"A
//
16" 15" 1R(EF I’!{El \g‘ﬁ/
BEkt ) 1
¥ 0 o)
‘ ' ¢ 1*" ¥ %
I L 14" REF -
| 3" — ] 10" REF -
- 16" -
—_— — T <
BASE MOUNTING DIM | 7-29-03B| C200
L LY R e —
T °"° Al ET/HT18K(X) ET/HT25K(X)| 5-21-03A| 19930 |




( N\
ET/HT18K(X) - 8-12-16 BOOM
MAXIMUM CAPACITY CHART
18 | | | | | |
%G L 1
17 3500 """""""" N S R
6 | 80 S TR RN S S S
L o P
w4 S e
13 | K N /40 H R N T ©
4§oo | | | 1600
S S S
T 0 ? - 30°
T 9 | 4500 /o T R
S s |/ /4800 T
b o 1725 o
T A Sy 3200 ffffffffffffffffffffffffffffff S et B
HORIZONTAL 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18
REACH (FT)
MUST USE SNATCH BLOCK
FOR LOADS OF 2250 LBS.
AND GREATER
\ 7
( TITLE DATE SECTION )
CAPACITY CHART 7-29-03 C100
X : ETHT18K(X) - 8-12-16 |- 21303 |




\
Q826 Pro-ti-0L v(X)¥8LLH/LT B (X)NSZTLH/LT G L VRN h
$303sy3adns
"ONI ‘ONIHNLOVINNVYIN “E
001D | d€0-62-L OMd NOILLVTIVLSNI ﬂ'
\_ NOILO3S alva Yy,
( )
IN3JINIJHOANIFY AQO4d FJIANSS TVIIdAL
WVdd MONdl
| | g-9 NOILD3S
| |
a | | €
[ [
[ [
b |
NIN .8¢ ! !
h _ \Ky k [ « IVdS  — _—
v P e v INIFWLAVLINOD
TR NI .9} X .9} M
=
C !
"ONINYNLYIAO LSNIVOV V-V NOILO3S
ALITIEVLS IN3IDI44NS SVH F1OIHIA A3137dINOD FHL
1YHL ANV NNOS ATIVHNLONYLS 34V SHYIDOILN0 ANV SNOIL93NNOD
MONHL ‘INVYD 40 IUNLONYLS TVLIOL FHL LVHL FHNSNI .
OL Y3TTVLSNI IHL 4O ALITISISNOJS3Y 370S IHL S1 L S1709 ONILNNOW 404 m_m_m_u.__._m. 0 _m__>_m
u«¥/€ Y04 S3T0H !
Ad04g 40 3dIS ¥3A0 dIT .} AINIWIDHOLNITY 8
HLIM 31V1d ONOWVIC ¥0 HLOOWS V9 01 dol Adod —
73318 WH.¥ X2/ 13ssno L o/o S )
31v1d T3S OHL.pi [T ANINIONOS) o
¥V T133LS .S X.PE W09 XL | LNINTIWOINGY) g XVIN .6} [ NIW .91
31v1d 13318 .91/ 93M ¥VIHS 4 ° ) o °
ONIENL JUVNDS .9L/S X u¥ X ¥ VYL SSOUD €
JT1ONV 133LS .2/ X WE X uE 1S0d ¥3INY0D 14
133ls .zl 3lvid dOL 2 m
\_ 3ZIS TVI¥3LVIN GIANIWNODIY WNINININ NOILdI¥Os3a 1yvd Yy,




7

0LGYL |1zo-Li-0L

$3030¥3dNs

v (X)MSZLH/LT ‘(X)M8LLH/13

001D

NOILO3S

INEO0-62-L

aiva

ONIMVYA NOILVTIVLSNI

ERitiy

OIHO ‘ILVNNIONIO

"ONI ‘ONIMNLOVANNVIN °‘:hzu,

\
>

Y¥39911N0 B IN3WIDNOINI3Y N3IIMLIB

vy ¥ILIWIN3AL
01 KIVLlv Z2i1xpx

V¥ (XMSTLH/LA “(X)MSLLH/LA - SNOLLDANNOD
OTILOATA / OI'INVIAAH 404 A'TOH ..§

ANINHOVLILY “TvHNLONMLS 30IA0Y¥d

vy ¥313W3d

N¥3LLVd 17089 ONILNNOW
vLS3a3d ¥Od LLv6lL "OMA 338
ANVYD (XIMSZLH/LT 40 ONILNNOW
1031 ¥04 N¥3LLYd 1709 SIHL

vl

™~

Bergug

TINNVYHI ¥VD B dIHS

1375810l - 7 1Y zxy

‘ONINMNRLIY3IAO LSNIVOY ALINBVLS INIDIIINS SVH

"IIHIA 0ILITVINOD FHL LVHL GNY ONNOS A IW¥NLONYHLS 3V
SH3991MLN0 OGNV ‘M¥INHL ‘INVHD 40 JBNLONYLS TWAO0L 3HL LVHL
JH1 40 ALINMGISNOAS3Y 310S 3HL SI LI

JFUNSNI O1 YHITIVISNI

$30vd 2
STUSONOT B INVYS
OLINI 031708 SITONV

crEvE

AN

"3NVH4 OL
33108 8 STUSONOT
. 01 03073Mm 3vd v\~

AQdOg d39 1v14 40 3903 NO INVHO
GZ1H/13 ONILNNOW dO4 LNJWIDHOANIFH TVOIIdAL

SIUSONOT




SECTION 150

SAFETY




4 )
VEHICLE & CRANE MOUNTED ELECTRICAL HAZARD SIGN
APPLICATION & INFORMATION
ET & HT CRANE SERIES
A SIGN NO. 15393A DISPLAYS THE INTERNATIONAL SYMBOL FOR
ﬁ DANG-ER | ELECTRICITY AND WARNS OF DANGER FROM AN
ELECTRICALLY CHARGED VEHICLE, CRANE, OR LOAD. FOUR
L ARE RECOMMENDED (ONE FOR EACH SIDE AND ONE FOR
478 01 SIRISL LA (08 A EACH END OF VEHICLE) TO BE APPLIED IN LOCATIONS WHICH
il | ARE READILY VISIBLE TO GROUND PERSONNEL.
[ A DANGER | A  SIGN NO. 15401 PROVIDES ADDITIONAL WARNING OF LEGAL
ﬂ".‘ﬂﬁﬁﬂ"rl?wﬂgfﬁﬂﬁ THiS EE&I'I_PLH:E:; REQUIREMENTS WHEN OPERATING NEAR HIGH VOLTAGE
__ OF 50,000 VOLTS OR LESS. LINES. THIS SIGN IS PLACED ON THE CONTROL PENDANT
s e ke i el SIDE OF BOOM.
REQUIRED MINIMUM CLEARANCES REFERRED TO ON SIGN NO. 15401
REQUIRED CLEARANCES FROM OVERHEAD HIGH-VOLTAGE LINES
NOMINAL VOLTAGE (kV) MINIMUM REQUIRED
(PHASE TO PHASE) CLEARANCE (FEET) *
0- 50 10
over 50- 200 15
over 200- 350 20
over 350- 500 25
over 500- 750 35
over 750- 1000 45
REQUIRED CLEARANCES FROM ENERGIZED HIGH-VOLTAGE CONDUCTORS
(WHILE IN TRANSIT)
NOMINAL VOLTAGE (kV) MINIMUM REQUIRED
(PHASE TO PHASE) CLEARANCE (FEET) *
0- 0.75 4
over 0.75- 50 6
over 50- 345 10
over 345- 750 16
over 750- 1000 20
* NOTE: ENVIRONMENTAL CONDITIONS SUCH AS FOG, SMOKE, OR PRECIPITATION MAY REQUIRE
INCREASED CLEARANCES
\, Y,
( TITLE DATE SECTION \
INSTALLATION DWG 5-15-02H C150
ENTUR‘ MFG., INC. SUPERCEDES
\ sesssssessesssssssssmn ~ CINCINNATI, OHIO ET & HT CRANE SERIES 5'13'97G 15394 )




4 ™

CRANE SAFETY AND HAZARDS N

ET5500MPB/R, ET6KMPB/R, ET8100R, ET10K(X), ET18K(X), ET25K(X)

CAUTIONS

1. INSPECTVEHICLE AND CRANE, INCLUDING OPERATION, PRIORTOUSE DAILY.

2. DONOTUSETHISEQUIPMENT EXCEPT ON SOLID, LEVEL SURFACE WITH CRANE MOUNTED ON
FACTORY-RECOMMENDED TRUCK.

3. BEFORE OPERATING THE CRANE, REFER TO MAXIMUM LOAD (CAPACITY) CHART ON CRANE FOR
OPERATING (LOAD)LIMITATIONS.

4. DONOT OPERATE, WALK, OR STAND BENEATH BOOM OR A SUSPENDED LOAD.

5. ATTACHPENDANT CORD SUPPORTSNAPTOATTACHMENTPOINTBEFORE PLUGGINGINPENDANT.

6. UNPLUGPENDANTAND SHUT OFF MASTER DISCONNECT SWITCHWHEN CRANE NOT INUSE.

7. FORTRAVEL,BOOMMUST BE INSTOWED POSITION.

DANGER

« THISCRANEISNOTAPASSENGERLIFT

« |ITISNOTDESIGNED ORINTENDED TOBEUSED TOLIFT, SUPPORT, OROTHERWISE TRANSPORT
PERSONNEL.

YOUMUSTNOTOPERATETHIS CRANEUNLESS

1. YOUHAVE BEEN TRAINED IN THE SAFE OPERATION OF THIS CRANE
AND

2. YOUKNOWANDFOLLOWTHE SAFETY AND OPERATING RECOMMENDATIONS CONTAINED INTHE
MANUFACTURER'S MANUALS, YOUREMPLOYER'SWORKRULES, AND APPLICABLE GOVERNMENT
REGULATIONS. ANUNTRAINED OPERATOR SUBJECTSHIMSELF AND OTHERS TODEATHOR SERIOUS
INJURY.

ELECTROCUTIONHAZARD

e  THISMACHINEISNOTINSULATED.

«  MAINTAIN SAFE CLEARANCES FROMELECTRICALLINES AND APPARATUS.

e YOUMUSTALLOW FORBOOM SWAY, ROCK OR SAG, AND ELECTRICAL LINE AND LOADLINE
SWAYING.

e THISLIFTINGDEVICEDOESNOTPROVIDEPROTECTION FROMCONTACTWITHORPROXIMITY TOAN
ELECTRICALLY CHARGED CONDUCTOR.

«  YOUMUST MAINTAIN A CLEARANCE OF AT LEAST 10 FEET BETWEEN ANY PART OF THE CRANE,
LOADLINE, OR LOAD, AND ANY ELECTRICAL LINE ORAPPARATUS CARRYING UP TO 50,000 VOLTS.
ADDITIONAL CLEARANCE ISREQUIRED FORVOLTAGES INEXCESS OF 50,000 VOLTS. REFERTO
DRAWING 15394 FOR ADDITIONAL INFORMATION.

« DEATHORSERIOUSINJURYWILLRESULTFROMCONTACTORINADEQUATE CLEARANCE.

\_ y,
( TITLE DATE SECTION \
VENTURO INSTALLATION DWG 7-29-03G | C150
MFG., INC. SUPERCEDES
9 ——— CINCINNATI,OHIO | FT5500MPB-ET25KX 10-14-97F| 850711 y




([, ~\
G X (X)n8113 :
$3a3s¥3dNS OIHO 'ILVNNIDNID
"ONI ‘ONI¥NLOVANNVIN “E
061D €0-6¢-L IN3JNIOV1d TvIO4d
\_ NOILO3S alva ERriis )
(" <
woos
O¥NLN3A
WNIGAWN
6.1
®
o
o_. 0
: 0
ae |- 2.0
= =:
z-o6Liz | (OOM8LLa | 1431
1-0641Z | (X)M8LLI | 1HOI XX8L13 - z6llie
‘ON Luvd| 13dow | 1voaa H8I13- 16112
ALIDVdVYD 'ON 13d0ONW
1HOI ove 1431
31v¥3dO oL
INAMYINN EERD)
m_wmww_% LOYS L Z-S1vbl
NOILLNYD
T H3IONVA
i 06551 ONvd
1NVAN3d . (L4 D.
9N1dNN YIONISSY. .
86€51 ) 10N =
¥3IONVA C— 73A37 110
(@ 16E51 N, 165€)
\_




SECTION 200

INSTALLATION




( )
ADEQUATEWIRING IMPERATIVE FORPROPER OPERATION
1. PROPER GROUND PATH - SEE DWG 15660
2. CURRENTDRAW IS SEVERAL HUNDRED AMPERES -
ADEQUATE WIRE SIZE AND BATTERY CAPACITY ISABSOLUTELY
ESSENTIAL (SEE CHART BELOW.)
MINIMUMWIRE GAUGE AND BATTERY SIZE
MODEL TOTAL LENGTH OF CABLE (FT)* 12VOLTBATTERY REQUIREMENTS
0-20 21-25( 26-30 31-40 | 41-50 | 51-60 | 61-70 | 71-80 | CCA (A)** RC (MIN)***
CE6K
CT2000
CT2003/4/5 #4 #4 #2 #2 #1 #0 #0 #00 350 100
DT7K
ET5500MPB
ET5500R
ET6KMPB #2 #2 #1 #0 #00 NOTRECOMMENDED 450 100
ET6KR
ET10K
ET10KX #2 #2 #1 #0 #00 NOTRECOMMENDED 550 150
ET18K SEEDRAWING 19947 FOR CABLE AND BATTERY REQUIREMENTS
ET18KX
ET25K
ET25KX

\

* INCLUDES GROUND CABLE

** CCA=COLD CRANKING AMPS AT 0' F.
THE CCA RATING IS A MEASURE OF THE ABILITY OF THE BATTERY TO DELIVER A HIGH CURRENT FOR A SHORT PERIOD OF TIME.

*** RC=RESERVE CAPACITY IN MINUTES AT 25 AMPS AND 80' F.
THE RC RATING IS A MEASURE OF THE PERIOD OF TIME THE BATTERY CAN SUPPLY A GIVEN CURRENT WITHOUT RECHARGING.

i WENTURO
.

MFG., INC.
CINCINNATI, OHIO

Al ET18KX / ET25KX

CABLE & BATTERY

DATE

7-29-03A

SECTION

C200

\L

SUPERCEDES

9-4-01

19959




( O@@@._” D._”owwmaumn_.am ANVHO 7 HONIM OIHO ‘ILYNNIONIO )
“ONI ‘ONIINLOVANNYI ogahzm,
0020 320-GT-T 3719dVO Ad311vd - NOILVT1VLSNI
( NOILO3S 3lva ERItiy \
4 )
suoneolyloads ajged pue
Alaneq papuswiwodal 10}
GOTTT. BMQ 99S 910N « v
‘leonoeud si se Alaneq Jo Janels 0] 9S00 Se 91ed0T]
‘papuswwodal (L T#6T N/d) Jaxea1q unaiio loasnd v
(ssa29e Asea Jo)
a1eao|) Aiajyes oy
¥ . 9|qed 1un Jamod Aressadau yolms
/ 109UU0JSIp IaISeN umoys
(apIs ,10U..) PIOUS|OS JBLE)S IO SMTE
[euiwial Alaneq o0} ajged yoeny
|
|
|
{
i
!
/
1
‘auelIo 2111999
J0 uonelado Jusniwialul Ul Nsal Aew sdais pauonuaw aAoge ayi ysijdwoode 03 ainjre4
awrelyyon
REIE! "S8URID XMSGZLI ® ‘MGZLT ‘(X)MOTLI ‘Y913 Yum papnjoul ‘swrely 4onii sy 0 aseq
aurld ay1 woly dens Buipunoib abneb z# e |reisul ‘os|y (‘auibua ayl 01 pa1oauuod sI Alaneq
woi annebau JI paiinbal) swel) ¥onJ1 ayp 01 auibua ay) wol) dens Buipunoib abneb z# e |eisul
\_ ‘siyr ainsul 0] Alaned ayl Jo aAireBau syl YlIMm UOIID3UUOD Syew Ishw aueld ay | jueuodu| )




SINIWIHIND3Y WNWINIW AH3L1vE 31DIH3A  1I0A 2!

* *4H-dINV SOI “S31Vd 20!
‘ALIDVAYD 3AN¥3SIH SILANIA OO
‘(4.0 V) SAAV ONIMNYYD Q10D $29

4 -Q7- )
17661 10-92-6 XMGeld B XM8l13 |v OIHO ‘ILVNNIONIO
“ONI ‘ONIINLOVANNYIN OM_:--ZW,
9 = | V€0-62-L NOILVTIVLSNI TVIIldLO313 )
4 2w “HOLIMS L03NNOOSId Y3LSVA )
Ol s 5 14 92x 2 INIWHOVLLY TYNINY3L G3ONINNOITY
‘ldexe — Z Sl
* N T1av0 3789 L0841 x =g
LG X 24 OMALN3A/ |
Tvi3a
33S - B 3718v0
4 m = _ ] _ VNIOIYO
C I\w ; S04 ¢ Ivli3d
et F— " (QIONI10S 3HL 1ON) AHALLVE

3HL OL A1L1234I3 HOLIMS 1D3NNOOJSIQ M3LSVAN

3H1 WOY4 HOV3IY TTiM 318VD L1492 X2#V

ONV SININ3HIND3Y WNWININ  SL33W AY311vEa 3TDIH3A
41 KINO Q3SN 38 AVW NOILVTIVLSNI 3LUNYILV 310N

(d3ANINNOD3Y LON) NOILY TIVISNI 3IVNY3LV ALNd Q311N

SL0A
¢l-AN3L1ve

w:_o_Im>1/

" HH-dAV OL "S31V7d 84 ALIDVAYO 3AY3S3Y S3LNNIW OC!
(4.0 1V) SAAY ONIMINYYD 0109 OSb

JNVYS OL ONNOYY - + SLNINIHINOIY

WAWININ A43L1v8

SAYYITIXOY  LT0A 2

N

378v9
136X b

/

3718v0

‘14 92X Nnx/

\ 318v0

14 GXc#

‘1430 ONIH3IINIONT OQHNLINIA

LINSNOD "AYVSS3IO3N 379vD H3IONOT 4l

HOLIMS
1J3NNOJSIQ
¥3LSVW —

JANVH4 0L

aNNodo

/
( 301S , LOH, ) QION310S

378v0 ONNO¥O IV \
\ (O 3NI9N3 142 X 2y

Y318VIS HO TVNINY3L
Ad311ve 01 3718VD HOV1lV

‘A4311v8 3J0IHIA HiIm

T377vHVYd NI AY3LLVE AYVIIIXNY /M

NOILVIIVLSNI G3AN3INWNOD3IN

J




(" 6pzee |azozz-11 XMOSLH YXMOY LH (X)MSZLH/LT ‘0)M8LLH/LT |V OIHO “LLYNNIONID

N4 "ONI ‘ONIINLOVANNYIN OM_:--zu ,

002D | 3€0-62-L| ONIMVYA NOILVTIVLSNI 3dOd FHIM

, NOILO3S 3iva ERItin

'49d3dM YV 40
N3N NIA3sn 39 TIM LNN X3H .9L/.L

Vv (X)MS2Z13 ANV (X)M81L13 IHL NO J10ON
v

‘avO13HL AT0H LON TUM IANTVA

IMVHEHONIMIHL ‘NOILYLOYNNYd

1034d00 IHL HO4 A3TIVLSNI
1ONSI3dOd FHIMTHL I ‘NOILNVD

"13IMO00d 3O0d3aM
HONOYHL ANV ONIN3IdO 13MO00d
OLNIANT 3dOd FHIM LHISNI ¢ d41S

"LHOIIMMOO19-OML-| LNV
HONOYHLAN3 3dOd FHIM LHISNI L d31S

NOILV TIVLSNI 3d0d FdIM

)\




\

( )
» REMTRON RADIOREMOTE CONTROL
A (20410, 20412 & 20414)
INSTALLATION
Mounting locations:
On-crane mounting:
For cranes without the “In-Compartment Controls” option, where the pendent/receiver connector plugs
into a connector mounted on the crane housing, the receiver must be mounted directly on the crane as
follows.
The ET10KX model without “In-Compartment Controls” requires the radio to be mounted on the
rear of the crane housing with the cable and antenna facing downward as shown. Mounting
the radio in this location will obscure several decals. Replacement decals (decals 15390A
instructions, 15391B warning, 15392 warning) have been included in the retrofit kit and should
be installed as close to the original locations as possible.
(‘—— Receiver
The HT40/50KX model without “In-Compartment Controls” requires the radio to be mounted on
the right side of the crane’s rear cover with the cable and antenna facing downward as shown.
Receiver
* The master disconnect
(power) switch must be turned
off when the crane is not in use!
Leaving the power on when not
in use may result in dangerous,
unintentional activation of the
crane functions.
- J
Z
( TITLE DATE SECTION \
VENTURO INSTALLATION DWG 7-25-03A | C200
MFG" INC. SUPERCEDES
9 —— CINCINNATI, OHIO | RADIO REMOTE CONTROL |2-10-03 20415A )




\

+ REMTRON RADIO REMOTE CONTROL

Remote antenna location:

Some applications may not provide adequate radio reception and therefor may require mounting the
antenna in a remote location from the receiver. A remote antenna mounting kit (part number 20965)
includes an extension cable and antenna mounting bracket. Note that a replacement antenna, part
number 20966, is available but is not included in the remote antenna mounting kit.

Itis suggested that in applications requiring remote mounting of the antenna, that a high location be
chose such as on top of the truck body but in a location which is not vulnerable to damage. The
remote antenna mounting location must provide line of sight acess between the transmitter and
receiver.

Direct Line of Sight Not Direct Line of Sight

Transmitter

RECOMMENDED UNACCEPTABLE

In-compartment mounting:

For cranes with the “In-Compartment Controls” option the radio will be mounted inside the body
compartment where the pendent/receiver connector is located. In order to provide full radio range the
receiver must be mounted such that a line of sight path to the transmitter is provided, Note that the
compartment door must remain open during operation to minimize interference with radio
transmissions.

Mounting instructions for all locations:

Locate the radio as described above and mark for mounting hardware making sure that both drilling and
installation of the mounting hardware will not cause damage or interference with other components. Drill four
.25 inch diameter clearance holes for the mounting hardware. Install the four #10x.75 long screws with flat
washers through the mounting flanges on the receiver and through the mounting surface. Secure with the flat
washers, lock washers and nuts provided. Note that one mounting flange has a metal ground tab. Star
washers should be installed between the metal tab and hardware as well as between the mounting surface and
hardware as shown. Install antenna and plug receiver connector into the socket to operate the crane.

ﬁ MOUNTING SURFACE

METALTAB — |

The transmitter is powered by a single 9V alkaline battery which may be replaced by removing the 4 screws
from the transmitter housing and separating the 2 halves. Be sure to carefully align the two housing halves
when reassembling the transmitter.

\
INSTALLATION DWG 7-25-03A | C200
WENTUR® '~
(|
\_

CINCINNATI, OHIO | RADIO REMOTE CONTROL |2-10-03 | 20415B )

TITLE DATE SECTION

/\.




» REMTRON RADIO REMOTE CONTROL
s (20410, 20412 & 20414)

OPERATION

To operate the crane the receiver plug must be plugged into the socket and power must be switched on. The indicator
on the receiver will light when it is powered and ready. The indicator will flash when the receiver is receiving a properly
coded signal from the transmitter. The receiver requires “line of sight” access to the transmitter for full range operation.
For cranes with in-compartment controls the compartment door must be left open during operation of the crane in order
to avoid obstructing the radio signal.

WARNING

* The receiver connector must be
unplugged from the socket and the
master disconnect (power) switch
must be turned off when the crane
is not in use! Leaving the receiver
connected and the power on when
not in use may result in dangerous,
unintentional activation of the crane
functions.

N J

For safety reasons the receiver will only function when it recognizes coded transmissions which match that of the
intended transmitter. In the event that the receiver fails to recognize commands from the intended transmitter or when
initially using a replacement transmitter the receiver must “learn” the transmission code of the transmitter. “Learning” a
new transmission code is accomplished by depressing any button on the transmitter then depressing the “learn” button
on the receiver, next to the antenna, until the light on the receiver begins to flash. Once the receiver light begins to flash
release the learn button and then the transmitter button. The receiver will now recognize transmissions from the
“‘learned” transmitter.

The transmitter is powered by a single 9V alkaline battery which may be replaced by removing the 4 screws from the

transmitter housing and separating the 2 halves. Be sure to carefully align the two housing halves when reassembling
the transmitter.

\

TITLE DATE SECTION

INSTALLATION DWG. 7-25-03A | C200

\
WENTUR® '~
(|
.

CINCINNATI, OHIO | RADIO REMOTE CONTROL |2-11-03 | 20416

\L




SECTION 300

MAINTENANCE

&

SERVICE

WENTURO
TRUCK MOUNTED CRANES




(X)vgL13

90€LZ| ...

OIHO ‘ILVNNIDONID
"ONI ‘ONIRINLOVINNVIN “Eﬂ,

\,
N

€0-62-L JHVHO JONVNILNIVIA ® NOILYIIHENT
NOILO3S alva ERUILIN K
<
991AI3G YoN4] JO dwi] Buikeiy pue syury jJo aai} aq pjnoys adoy )0OH pue adoy alip ¥29y) 4]
991AI9S YONJ] JO dwil] 9SBaln) SISSBY) 9s() 'y JOA0D) SAOWIDY yja9] Jeaq ajesuqn o)
ain m;w%mhwﬁ uaique :ww\,n‘_,omm _‘mw_um m_mww_c_w ue 2 mo_moo; ]
M:: ui w%mu:mgm wcm_n_Eem._ou 1 P ww_hmwmwhmn_c_a .” 8 umoQ woog Yjim |3Aa7 |10 0} JI0AI3S3Y |10 it g
Aq paiinbai se pue Eﬂms_:_om 10 g9 apeus juaiquy
921AI9G Yonu] Jo awi] }ISO9SIA OSI @SN 10} {1V uoJixaq asn
: b
Yasea1B dn oty ‘Bumiy /m eloy UBNE o Y/
99IAI9S YoN4] JO awil] asealg paseg wniyyi] asn uno aseals) ainssaid YyuM Buyiy asealn v
ENETERNER 9JON palinbay ad1A18g uoijeao
SLNINOdINOD ONIY ONIMITS
40 TVIIILIT3 OLNI ¥3LVM 40 JIONVHLINT HO SHIMOILS
40 LINJINHIOV.L3A 3SNVI NVI AJHL SV SL13Ar ¥31VM FNSSTdd
HOIH 30 S10NAa0¥d TVIINIHD HLIM INVYHD SIHL HSVM d3A3N
NOILN3LLV
v 0
J




MINIMUM VOLTAGE TEST

A ET18K(X) / ET25K(X)

EXTEND BOOM CYLINDER
AGAINST "UP" STOP
(RELIEF VALVE WILL OPEN)

VOLTAGE AT MOTOR TERMINAL
WHEN OPERATING AGAINST RELIEF
VALVE SHOULD BE A MINIMUM OF

8 VOLTS

ONE OF THE MOST COMMON ELECTRICAL PROBLEMS ENCOUNTERED ON
12 VOLT ELECTRICAL CRANES IS INSUFFICIENT VOLTAGE AT THE MOTOR
WHEN DRAWING THE LARGE CURRENT THAT EXISTS AT FULL LOAD

BOOM ELEVATING
ELECTRIC HYDRAULIC
POWER UNIT

Z
<

TITLE

MINIMUM VOLTAGE TEST | 7-29-03A]

DATE

SECTION

\
e

Ieeeeesees—————— CI|NCINNATI, OHIO
\§

Al ET18K(X), ET25K(X) 9-5-01

SUPERSEDES

19963 |




SECTION 400

PARTS

WENTURO




SEE REPLACEMENT PARTS LIST 21308

FOR FASTENERS, SEE 21309

21307

73003

'REPLACEMENT PARTS DRAWING

ET18KX

>

MANUFACTURING, INC.
CINCINNATI, OHIO

#



( 80¢€1¢ ) XX8il3 OIHO ‘LLYNNIONID h
$3032¥3dNns
“ONI ‘ONINNLOVANNYI OM_:--ZW,
- €0-0¢-L 1SI1T7 S18Vd LNJINFOV1d3d
( NOILO3S 3iva Egilig \
4 N\
J0£1Z 434 OMA S1¥Vd INFWIOVIdIY

HINODHIMOT 8LLZ 8l

0079 IATVA 2-G1L861 n

ATENISSY MO0T8 HOLYNS TIAIMS 691€2 9l

(NOOE 14 91/8) 1408 X .91/5 - ATINISSY IdOY FHIM 08-91/5-0185Z Gl

35SV YIANITAD NOILVAT 13- ONIMYIE A10d vZLLz vl

3SVEHIANITADNOILYATT3 - NId LOAId 9zL1Z gl

ATGNISSY LINNYIMOd DINVAEAAH 02861 zl

HONIMOIMLOT TS 12112 Ll

AT@NISSV ININOJNOD VOl LT 13 16861 ol

AGTNISSY HIAOD VI 8zL1Z 6

1OAIdINOOS NIVIN--NId LOAId szLLZ 8

ATGNISSY A3ATIMONISNOH 9Ll l

W3LSAS IAIMANOILY.LOY e 9

ATGNISSY MOILSTTANYD TIVLOId TIAIMS 62112 S

AT9NISSY a3dTIMISVE LI v

NId LOAIdINOOS 12112 ¢

YIANITAONOILYAT T3 0zLLZ z

X381 13 - ATGNISSY W00 NI 00212 )
L NOILdIN0S3a #1avd | # NaLl NOILdINDS3a #14vd | # WLl P




FASTENER LIST FOR ET18KX

PART NUMBER DESCRIPTION QTY | LOCATION/FUNCTION
IHHCS03118063 HEXHEAD CAP SCREW 5/16-18 X 5/8" LG 1 GROUND STRAP ON CANDLESTICK
ILWSH-031 LOCK WASHER - 5/16 1 GROUND STRAP ON CANDLESTICK
IHNUT-03118 HEXNUT -5/16-18 1 GROUND STRAP ON CANDLESTICK
IHHCS02520063 HEXHEAD CAP SCREW 1/4-20 X 5/8" 3 CANDLESTICKTOBASE
ILWSH-025 LOCK WASHER - 1/4" 3 CANDLESTICKTOBASE
IHHCS06311200 HEXHEAD CAP SCREW 5/8-11 X 2" 16 LOWERBASETORING

ILWSH-063 LOCK WASHER - 5/8" 16 LOWERBASETORING
IPHCS02520200 PAN HEAD CAP SCREW 5/8-11 X 2" 2 SPEEDREDUCERTORING
IHHCS06311300 HEXHEAD CAP SCREW 5/8-11 X 3" 14 UPPERHOUSINGTORING
ILWSH-063 LOCK WASHER - 5/8" 14 UPPERHOUSINGTORING
IHHCS03816100 HEXHEAD CAP SCREW - 3/8-16 X 1" 4 HYDRAULICPOWERUNIT
ILWSH-038 LOCK WASHER - 3/8" 4 HYDRAULICPOWERUNIT
IHNUT-03816 HEXNUT - 3/8-16 4 HYDRAULICPOWERUNIT
IHHCS02520075 HEXHEAD CAP SCREW 1/4-20 X 3/4" 2 VALVE BLOCK

IHNUT-02520 HEXNUT - 1/4-20 2 VALVE BLOCK

ILWSH-025 LOCK WASHER - 1/4" 2 VALVE BLOCK

IHHCS02520075 HEXHEAD CAP SCREW 1/4-20 X 3/4" 4 BASEHINGES

ILWSH-025 LOCK WASHER - 1/4" 4 BASEHINGES

IHHCS#1024100 HEXHEAD CAP SCREW - #10-24 X 1" 2 LATCH

ILWSH-#10 LOCK WASHER - #10 2 LATCH

IHNUT-#1024 HEXNUT - #10-24 2 LATCH

IHHCS03118100 HEXHEAD CAP SCREW 5/16-18 X 1" 1 GROUND (WINCH)/TETHER
ILWSH-031 LOCK WASHER - 5/16 1 GROUND (WINCH)/TETHER
IHNUT-03118 HEXNUT -5/16-18 1 GROUND (WINCH)/TETHER
IFWSH-031 FLATWASHER - 5/16" 2 GROUND (WINCH)/TETHER
IHHCS#0832075 HEXHEAD CAP SCREW #8-32 X 3/4" 1 TETHERONPANEL

ILWSH-#08 LOCK WASHER - #8 1 TETHERONPANEL

IHNUT-#0832 HEXNUT - #8-32 1 TETHERONPANEL

IHHCS03816100 HEXHEAD CAP SCREW - 3/8-16 X 1" 1 GROUND (INHOUSING)

IFWSH-038 FLAT WASHER - 3/8" 1 GROUND (INHOUSING)

ILWSH-038 LOCK WASHER - 3/8" 1 GROUND (INHOUSING)
IHNUT#0832063 HEXHEAD CAP SCREW - #8-32 X 5/8" 1 PENDANTPLUG

ILWSH-#08 LOCKWASHER -#8 1 PENDANTPLUG

IHHCS02520050 HEXHEAD CAP SCREW - 1/4-20 X 1/2" 1 BOOMPINS

ILWSH-025 LOCKWASHER - 1/4 1 BOOMPINS

IHHCS02520050 HEXHEAD CAP SCREW - 1/4-20 X 1/2" 2 CYLINDERPINS

ILWSH-025 LOCKWASHER-1/4 2 CYLINDERPINS

IHHCS#1024125 HEX HEAD CAP SCREW -#10-24 X 1-1/4" 2 TOPPOSITIONSWITCH

ILWSH-#10 LOCK WASHER -#10 2 TOPPOSITIONSWITCH
IHHCS-02520063 HEX HEAD CAP SCREW - 1/4-20 X 5/8" 1 CABLE CLAMP (PRESSURE SWITCH)
ILWSH-025 LOCKWASHER-1/4 1 CABLE CLAMP (PRESSURE SWITCH)
ISRNG-100 SNAPRING - 1" 2 ELEVATIONCYLINDERRODPIN
IUNUT-02520 U NUT - 1/4-20 5 LOWERCOVER

IHHCS-02520063 HEX HEAD CAP SCREW - 1/4-20 X 5/8" 5 LOWERCOVER

IFWSH-025 FLAT WASHER - 1/4" 5 LOWERCOVER

IHHCS02520063 HEX HEAD CAP SCREW - 1/4-20 X 5/8" 3 REARCOVER

IFWSH-025 FLAT WASHER - 1/4" 3 REARCOVER

N
VENTURO —
\

TITLE

REPL. FASTENERS LIST

DATE SECTION

7-30-03 C400

7z
<

CINCINNATI, OHIO

ET18K(X)

SUPERCEDES

: 21309




( olEle . X381 LH/L3 A
[
$303sy3dns ) .O_IO ILVNNIDNID
ONI ODONIFANLOVANNVYIN
- =N C=
€0-0¢-L ONIMVYYA S1¥Vvd INOOd 00¢1L¢e
\_ NOLLD3S alva I1L )
NOILdIIDS3a "ON Lavd JALD [N3LI NOILdINDS3a "ON LVd | ALO |IN3LI R
ATSWISSY a3aT1IM WOO0S ANVININ zoziz | L | 1 0L-¥/€ LANMD0T 0LSL0-LNNTi| L | I €11 3TVIS
Z/L X € X 2 - ONIIV3Ag NOOS 80ziz | ¢ | ¢ ONOT 94/£-€ MOY¥NY NOOS 1-65v€L| ¢ | 22 V-V NOILO3S
AvE ONINIV.LIY ONINVIE AV 02z L | ¢ "0°0 .2/} MOYYV NOO8 ‘¥3IVdS o6vze| z | s¢
91/L X 2 X 2/1-} - ONINV3d N0Oog 60ziz | 5 | ¥ SSTINIVLS 02-7/k LAN NJOJV | S02520-LNNVi| ¢ | e
ATENISSY 030 13IM ANVILYIL | ANVANODIS c0ziz| L | S "H1- ATGINISSY %9018 OMLILNY 9ziz| V| s¢
93ANITAD NOISNILX3 eiz | L | 9 LVIE - WV1D 319VD Siz6l| 1 | oz
YIANITAD NOISNILX3 - Nid LSNYHL wele | v | 2 uvIL - HIHSYM Y201 SZO-HSMi| ¢ | L2
31104 ¥3ANIAD NOISNILX3 5886l | ¢ | 8 LI~ dWV10 318VD 69261 1 | 8¢
G31v1d - VId LIVHS /€ - ONId ONINIVLIY GL0ONYSI | 8 | 6 | S 8O- O1.e/k X 91°8/S - MIUJNS dvD AV3H XaH | 0S0918E0SOHHI| ¢ | 62
3MNLONYLS 3AIND 318V 08861 | | | OF .8/ - YFHSVM Y201 8E0-HSM1I| ¥ | 0f
ONOTuk X £1-2/L MIU0S dVD QVIH X3H | 00FEL0SOSOHHI | ¢ | bF S 3QvdD 91-8/€ - LNN WVT 918E0-LNNTT| 2 | 1€
w2/l - 93HSYM LV 1d 0S0-HSMdi | z | 2 || ©1.1 X 91-8/E M3u0S dvD AVIH NIT1V YNSHLND | 0019+8E0SOVIi| ¢ | z¢
1NN WVF L93SNI NOTAN £1-2/k NELOSO-LNNFi | z | €F ONOT /€ X 94-8/€ MIUDS dVD AVIH X3H | S20918E0SOHHI| 2 | €€
dIdLS ¥V3M 3aINO 318V 18861 | | | vt ONOT.2Z X £-2/L MIUIS dvD OVaH 13¥00S | 002£L0S0SOHSI| ¢ | ve
DNOT 8/S X 02-7/1 - MIUOS dvD QV3H Nvd | £900252080Hdi | | | St AVT109 IH.2/k HIHSVM %J0T | OH0S0-HSM1i| ¢ | s¢
027" LON NV LYISNI NOTAN NOZSZO-LANFi | | | 9F 1OAId WOOS AdVINIdd - ONIV3E A10d 90ziz] ¢ | ot
VIE-L/S/61 Nid NOOS 185261 | | | 2V
ONIHSNE H1IM IAVIHS NOOg sz6tc | | | st Il
JAV3HS 52662 - ¥30VdS vz6ez | | | 6F
YINVHS «F /M 2 X P/€ 31XV JAVIHS 965021 | | | 0C e l 8
A EL AN

(2£Y(9)_ &8 NOILD3S

Lo g“@“.\j _ y

€1 13798
a-aNoiLo3s (64

(81) T 02

ONIMYYA S1dVd INOO4 00<1¢




RS

O

Voo D)
O Vo -
' i
& ) &
4\/@% |
N R
; @.,/®
IN3LS 440
1N ® 371avI
JIL FHIM

|
H

T
L LT F

o
S

(" - - - )
glzie| .- W3LSAS ¥0018-OML-ILNV 9,212 o YNNG
*ONI ‘ONIHNLOVANNVIN “E
00vd|  €0-8-8 OMQ SL¥Vd LNJWIOV1dTH
\_ NOILO3S Jiva ERITIE Y,
( NOILdIYJS3a ‘ON Ldvd ALD | N3LI uP/b | X 2€-9# - MIYIS INIHOVIN AVIH NVd | SZIZE9#SIWHCI| ¢ 15 )
HOLIMS LINIT 9.€61 l l ¢€-9# - LNN X3H CE0#LNNHI| T cl
ASSV 1334 Q¥0d £€89¢¢ l [4 9# - YIHSVYM 1Vv1d 90#HSMJi| ¢ €l
ASSV 1HOIIM 319V C-LLE6) l € 9# - YIHSVM 1I01 90#HSMTi| ¢ 14
13MIvdg HOLIMS LLTIT l 14 uP/€ | X 02-¥/1 - M3YHJS dVI AV3H X3H | S21025C0SOHHi| Sl
‘d’1.2/} - ONIHSNG dVNS €9061 l S G "9 /€ X 02/} - MIUIS dVO AVIH X3H | $-G2002520SOHHi | | 9l
'd’1.8/€ - ONIHSNT dVNS 026l | T 9 0Z-¥/1 - LNN X3H 02S20-LNNHi| | Ll
310H .ZE/€L X uY/€ - AV 318V G.261 l L 0Z-¥/1 - LNN NJOJV 02S20-LNNVi| | 8l
uCll X 81-91/S - M3YIS dVO AVIH LINJ0S | G-0508L1E0SOHSI | ¥ 8 uP/L - 4IHSVM YO0 GC0-HSMTi| | 6l
u91/G - YIHSVM MI01 LEO-HSMTi | Vv 6
¥VvT1109 138 coe6L | 1 0l




61661

480-v2-¥0

$30a3sy3adns

(x)Msz13 ‘(X)MeL13

NOILLO3S

Yo

O¢1-90-60

alva

ATdINISSY LNINOdINOD 1VIId10313

ERILTE

OIHO ‘LLVNNIONID

"ONI ‘ONINNLOVANNVIN ": - z
@

/
-7
9%
y

MO014
TVNINY3L

(=}

GL6LL —~

O

I

IR

Rk,
G letelsle

% %%

"“L
N

aA049V ® €0256 'ON TVIIIS
d-66v0Z 4OLOVINOD 3ASN
dOL1lOVLINOD NIVN ®

‘NMOQ HONIM ‘dN HONIM 2S112

d3aMv3dg 11NddId
VGl-€89G1L Vv

} AT8INFSSY LNINOJINOD 1VOId10313 26861

d3Z1M1gVv.LS 3OVLI10A
11091

dO1lOVLINOD
1INN ¥3MOd "dAH
00911

J @
A (MOOTY3LNI NOILV1OY
0 ® 1NO *? NI NOOg
—_ Nmoa=dn Woo9)
9 dN HONIM
20 AV1IY
6€.22

J




4 Tle- 2
€0-1¢-L XM8ll3 .
OIHO ‘ILVNNIDNIDO
$303sy3dns .
"ONI "ONIbMNLOVANNVIA “E
( NOILD3S 3lva 3L \
~ )
Y RETN
THM
AT9INISSY 3001a ¥9£0Z HOLIMS
[ 0 ASO L93NNOJSIA R NED g
/.__ R HALSVIN LSVEL JaAZL OL PR FY
3a0ia T g“
| =
‘a’ NIV M
] [ ]
L »)00}43)u] UONEJOY
] ML TS g
~ v
~ " I
n 5’6 - ey 06954
~ L u
H - N
[~ =
M9 T
s3ud
N {  wa HONIM - o o) nn
AIT3 “UMd
] \l/ “QAH
(9IN) :u._.n__ﬁm RN ._m_w mmc N @
QVOTSING a3 A @ yy-18/a3y o =
12-0062 ﬁ - \ :
-09v2L — T4-a3y
Nu9 4 e g
- ~ ﬂs om_w :m_m
4
(O/N) HOLIMS ® ng-Ny¥o —
319NV dOL o 2 — I
woos 1 ? " X ag-y1ga/Nyo N
81661 " 0. |# PRE] A ~
Lzie S\ ' m_ om_m_
ﬂs
4 -
i = ﬁ Lo o
08-NdO
N L 19-M19/Nd0
5 N NM-T3A
. a am-119/13A
REEN
a¥u02 ! e
Noos N 13M008
1-88£2Z - s N]
R S
m T 5«3 an|g
50AZI+ N8 e SiaINGS
\ (uy) M1a/a3y —3
(am) EIMTA— 2
320719 m
o) \_ yg TYNINYEL S16LL g () Mo o
HOLIMS (1) pay
#2018 \ (ng) usarg
N g (08) sbueio
ANy [=7)) Wu + ——— (103983U09 J1un "IMd "PAH) Mg
1HM WHV Y
v B - J YRS
und TYNINYNAL
%% & o= = 1HM AzL+ gseLt LioHS —7
~~
e — [ A
ASSY "ASSV 3A0IQIAND | I
¥3zZIavis ¥3YVINE LINDYID
39VLT0A L1091 y




A
16780 AND 16780-1
SWIVEL TERMINAL
ASSY.

26035 OR 26035-1
SWIVEL PIGTAIL - REF

17012 RUBBER BOOT - REF

ITEM | QTY PART NO. DESCRIPTION
1 1 16783 PIGTAIL & STUD ASSY
% 2 2 | 1435741 FIBER WASHER
5/8" I.D. x 1 1/16" O.D. x 1/16" THK
3 14233 INSULATING BUSHING
4 14232-R 7/8" INVERTED FLARE NUT
5 IFWSH-113SAE | FLAT WASHER
13/16" I.D. x 2 3/4" O.D. x 3/16" THK
+ 6 1 | 14357-2 FIBER WASHER
5/8" I.D. x 1 1/4" O0.D. x 1/16" THK
w1 2 | IFWSH-063SAE | FLAT WASHER - 5/8" SAE
8 1 21273 A BRASS JAM NUT - 5/8"-11 W/ SET SCREW
+9 5612-162-62 TEFLON WASHER
.657" I.D. x .875" 0.D. x .062" THK
+10 1 | 5714-113-62 BRASS WASHER
« 11 1 | LC-098K-00 SPRING
.845" 0.D. x .098" W x 1.00" F.L.
%12 IUNUT-06311N | NYLON LOCK-JAMNUT - 5/8"-11
»13 LOCTITE-24205 | LOCTITE CAPSULE GRADE 242 BLUE
» 14 19368 16780 REPLACEMENT PARTS DWG

ATORQUE TO 30 FT-LBS.

* [TEMS INCLUDED IN 16780-KIT (REPLACEMENT PARTS KIT)

16780 SWIVEL TERMINAL ASSY REPLACES & IS
INTERCHANGEABLE WITH 14231 SWIVEL TERMINAL
ASSY ON ET20000 & ET20K(X) CRANES.

ASECURE WITH LOCTITE 242 BLUE

kAA 16780-1 ASSY DOESN'T INCLUDE ITEM 4 OR 5 Q )
! REPLACEMENT PARTS | ss. R
8-8-03B C400
WENTURO .- 2
L ’ ET18K(X), ET25K(X) 101707 | 19368




or0-Cl-1

$3a3syadnNs

XMSZ13 ‘XM8lL13 .X&N_‘._.M

68002

H90-1€-S

ONIMVYA S138Vd 1INJIN3OV1d3d

OIHO ‘ILVNNIONID
"ONI ‘ONIMNLOVANNVIN

SUNnINT/

f NOILO3S Jiva 37LIL \
4 NOILdINOS3a 'ON LdvVd  [ALD WALl N
YOOH LNVAN3d L6SLL] 1 l 'N'4d*
ONISNOH LNVAN3d v510Z | 1 z N'd ‘'dAH Ol
HOLIMS 319901 €961 [ 1 €
HOLIMS 319901 s0z] ¢ [ v VA =
ATSINISSY ¥3HLTL ANV dNV1D “NVHd z-€165L | 1 S AM ~_
310d | + 01 - AT9NISSY 9N1d Z8v6L | | 9 A
(14 NI HLON3T = XX) A19INISSY A0 XX-G056L [ | L N_N_ — == |_N_
TOYINOD LNVAN3d ‘I1Vid 0901 SLv0z | 1 8 1 50
SAINC 9 - ONOT .Z/L-€ - ¥3JINNT v6L0z] L | 6 asor _ _
0Z-7/L - LNN X3H | 02SZ0-LNNHi| L | 0L NM admMm
97.2/1 | X 0L#- MIYOS SdITTIHd QVIH LV1d [V0SL0L#SdHLi | ¥ [ 11 "I719v2/3dIM OLDNANOD
OZW - 313Y NIVALS | e T €1/8T IHL YO STIVO HOIHM “2. ‘A3Y QM
SANNF S - ONOT Z/1-€ - u3annr FITANEED XX-G0S6T ONIMYHA ONIYIINIONT ISN LSNIA 2
NOA SAMFWIASSY 40D LNIWIADV1dId 4O og — 19
xx3DILONxx
TT/8T/TT Qu
QAN CL+
3
l
imil UU
|
v €
4
M3IA 3aISMOVE - 9n1d
C ]
n ) o u
—N'd "AAH- X119 H2OO0H +AZ) - N4O B M19/N4O ——
og-n1g HOC>H 1g-y1a/n1g ——
na- N4o — OG- ag- M1a/NyD —— ngggm@ﬁ
T4- a3y H-OGH ¥ -M1g/a3y ——
NM- dnd 29 Co am-yigpnd ——
- )
T .\
. J



JDirr
Text Box
11/18/11
**NOTICE**
FOR REPLACEMENT CORD ASSEMBLIES YOU MUST USE ENGINEERING DRAWING 19505-XX REV. 'C', WHICH CALLS FOR THE 18/13 CONDUCTOR WIRE/CABLE.

Joe D., 



[ 61702

o€0-1€-L

$303syadns

XMSZ13 ‘XM8Ll3

00¥O | dco0-8-01

ONIMVYA S14Vd LINJNFIV1d3d

OIHO ‘ILVNNIODNID
*ONI ‘ONIYNLOVIANNVIN

f NOILD3S Jiva 3LL \
4 NOILdINOS3a "ON LVd ALD | W3l N\
¥IAITOTY 0IaVH NOULNIY XH-€Lv0z | 1L !
HIALLINSNVYL OlaVY NOYLNIY XLewoz [ 1 z )
¥O.LOINNOI Nid 01 zev6l [ 1 €
(NMOHS LON) - #2-01# - SMIHIS dVD AVIH Nvd SL00L#SOHdi | ¥ v
(NMOHS LON) SHIHSVYM LV1d 0L# OL#FHSMdi | 8 S B 3 g __H_
(NMOHS LON) SHIHSYM Y2071 01# OL#HSM1i | ¢ 9 H
(NMOHS LON) ¥V.LS - SYIHSVM %901 UVLS-0L#FHSMII | T L
(NMOHS LON) #2-01# - LNN X3H YZOL#LANHI | ¢ []
(NMOHS LON) TVNIWYIL NId VO 91 NId-D9LN¥ALI | 01 6 J
(NMOHS LON) TVNINYIL ONIY 0L# VO9L OHOL#O9LNYALI | 1 o0l
(IYNOLLJO) ATEINISSY VNNILNY JLONIY 6960z | 1 L
(3LON 33S) YNNILNY 9060z [ 1 zl
0ZIN - ANV19 318V9 sovoz [ 1 €l
LyVd INJWIOV1dIY V SV 318V IIVAY OSTV ‘01avy HLIM a311ddNS S| VNNILNY ‘310N
‘NIN .87 = HLON31 VU
{
€ L _“_W
v m&
M3IA 3AISHOvVE - 5N1d O O
- )
=
'N"d "QAH - NVL O +AZ) - ALHWAIN ——— O O
08 - NI HOOC>H 19 - NMo¥E ———
ng - 13101A H2OO>H ag-anlg ——
T4 - IDNVHO HOOG~H ¥4 -MOTIHA ———
NM - AVYD —O0=2 s am-N3ITID ———
Movg |ﬁﬂb
\ J




4 al= )
rARAN4 £0-1-8 SININOJINOD JITNVHAAH X)8113 IO LN ONL, ——
onr‘ontaniovannve (G HITLLIN
00O |VED-6L-LL ONIMVYYA S138Vd LINJN3IOV1d3d
( NOLLO3S Jlva 3L \
( )
HOLOW 40 3aIs
311S0ddO NO G31V¥001:310N VW
06-FIN9-OWOLF13H ,
06-"N9-ONYETaH . a8
V (3u)89LLz H ng
(¥d) 19112 (39 1911z Y () eonz 5 =
O
(w) 1oLz o
(fjoc) | om0 502 |
SY-Xr49-rN9gT1aH —] (ng) 9112
ﬁ D /@,1 (ag) 29112 v OW9-rN9aVLH
(og) e9tie v S30V1d ¥
||| 0 06-PN9-FOMTEH S39V1d 2
(@ (1) vt \W SP-FING-FINOMTEH
o_zq._,_\,_onﬁ_._\ VV
1=}
L -V V-V M3IA NOILO3S
coL1Z FIN9-rINOXMTGH
| et
E ud 7 19112
d4-ON9FaYH - N -
C 99112
$30V1d Z -
Lvzel
NanLl3d [ 3y $39V1d 2
34NSS3ud | ud 06-riN9-ON9g13H
NMOd Wood | ag
dnwoosd| na
NIWood| 1d
1NO Woog | 08
1431 NOILVIOY | ™
THON NOILV.LOd | ¥y




4 = ‘ N
om FQN <meAWm~mn=.W xV*MN._.m xxw_‘._.m v OIHO ‘ILVNNIDONID
"ONI ‘ONI¥NLOVINNVIA “E
00¥O | 9€0-1€-L NVHOVIA NILSAS JITNVAAAH
\_ NOILO3S aiva JLIL )
4 3
-F- OF -m- -F- OF -o- -u_l- OF -<-
4,01 .d, :d. 0l .d, 8,0l .d.
MOT14d NIdO MOTd N3dO MO14 NIdO
ubSu 3ZIOYANT «}S. 3ZIOY3INT wbSu 3ZIOYINT
L Ol 4 L. 0L .a. L. Ol .4,
3,0l .d. D, 01 .d. V. 0l .d.
MO1d N3dO MO714 NIdO MO1d N3dO
uCSu 3ZIOYANT wCSu 3ZIOHUANT uCSu 3ZIOYHIANT
NOILVY3d0
[ N B
~— Ny N7
| 4 — !
HOLOW NOILVLOY _ .
[ =
— T @ <> o_._.<_>_m__._om
Mo
HOLIMS J¥NSSINd »
QVOTHIAO LNIWOW W /] A < _—
(72} ]
¥IANITAD NOILVAT13 @ —ng S 7 ]
— TP ™ |
——[ i I L
o —
-—ag @ - )
&
-m:
N !
-—ig ~ o
: : g | s N
_ )= N
[o;! ] _ v >
YIANITAD NOISNILX3 @ —og @ d
_RZ
(72}













WENTURO

TRUCK MOUNTED CRANES

LIMITED WARRANTY POLICY

This limited policy warrants new products of Venturo be free from defects in material and workmanship
for a period of one (1) year from date of original installation. This warranty covers:

¢ Repair or replacement of product
¢ Labor to repair or replace product
¢ Freight to return and/or replace product

We shall not be liable for any contingent liabilities arising out of the improper function of any products.
Warranty shall become void if the product is improperly installed, modified, damaged, abused or used
for application other than intended use.

WARRANTY CLAIMS

Venturo Manufacturing, Inc. will make a good faith effort for prompt correction or other adjustment with
respect to any product, which proves to be defective after our inspection and within the warranty period.
Before any repairs are attempted or before returning any product, your Venturo Distributor is required to
obtain a warranty claim number. This number is necessary for any claim to be considered. To obtain a
warranty claim number, Venturo requires the model and serial number. Only authorized Venturo Dis-
tributors can perform warranty. For the name and address of your local Venturo Distributor call the
Warranty Claim Department — 513-772-8448.

WARNING - ltis the responsibility of the installer to insure the installation is completed according to the
manufacturer's recommendations, insure the ultimate user understands how to operate product in a
safe manner and understands the need for regular service and maintenance by an authorized Venturo
Distributor. No modifications or alterations may be made to any Venturo products without the ex-
pressed written consent of the manufacturer. Reinstallation of any Venturo product must be done by an
authorized Venturo Distributor, to the standards of the industry including maintenance, service and
affixing of all instruction, safety and warning decals. Users should again be instructed as to the safe
operation at time of delivery. Maintenance, service, operation and safety warning decals are available
on request from Venturo Manufacturing, Inc.

VENTURO MANUFACTURING, INC
DIVISION OF COLLINS ASSOCIATES, INC
12110 BEST PLACE ¢ CINCINNATI, OHIO 45241
513.772.8448
www.venturo.com

12-00073A






